PRICE .25 MAY 1961

DIVIELITE

-HAIN SAW




HOMELITE CHAIN SAW MODEL 707 G

STRAIGHT BLADE ASSEMBLY

BTy,

\ gl“

/// ‘%}»

\

lfie b‘m

CLEARING ATTACHMENT

™ gy,

Hn‘\ Il

‘‘‘‘‘‘‘‘ ll HMHU '

NI %
Ir;lcie.x Puor.t Deszrip'ionrAU R r@f’i;ed lr;ﬁ:x ;‘:‘:’ Description Re('::i'red

INDUCTION HARDENED HOME E @UIDE L~ A-55591 ADJUSTING PLATE ...ooovoeeeeeeee . 1

1 GW-1416 16” BAR — HOMELLIENw&Ided noseM,........ Includes
GW-1719 19” BAR — HO ] weld e o 5 55552 PIN — guide bar adjusting ...................... 1
GW-2123 23" BAR — HOMEUTE, wnose 6 55551-B PLATE — adjusting ....oooooveeeeereeeereeeesenne 1
GW-2528 28" BAR —WEUTE welded nose .......... 7 80617 SCREW — %,-18 x 2 round hd. ................ 1
GW-3033 33" BAR — HOMELITE, welded nose .......... 8 81123 NUT — hex 10cK «..ovvvererieieereiieeseeeenn 1
””‘”1/6 ., :’6” B:ORM—EL HO?E:'ILE ------------------------------- ! 9 83018 WASHER — [0¢k % ooveveveeeeeeeesseeeeeersseeee 2

L pitch — ITE CH — .063 gauge

g HC-]044-LP 16" CHAIN — with ki 9 _____ 5_’_ ........ ] 10 81089 NUT — 9416 ReX o 2
HC-1051-L 19" CHAIN — with Kit weooooooeerorrrrroooo. 1 1. #ea¥l-p DIL— gear(pint e SAEPD) oommssiaorsin !
HC-1058-L 23" CHAIN — with Kit oo 1 L L WRENCH — comBination som-jecsmantmnsn :
*HC-1067-1 28" CHAIN — with kit ... 1 13 A-57634 CLEARING ATTACHMENT .......cccoeiiiiiiinnnnn. 1

HC-1077-L 33" CHAIN — with kit . Includes
3 56956 PLATE — guide bar, inner . 1 14 80604 SCREW — %4-24 x 3 hex hd. ....cc..ccoueeet 2
4 56957-A PLATE — guide bar, outer 1 15 73820 SPUR — plunging ....cccoviiiininiiiniiiiiiieninns 1

*Also fits clearing attachment

Always furnish saw model and serial number when ordering parts



HOMELITE CHAIN SAW MODEL 707 G

Ir;:ie.x F;:;" Description _ ,\&EK Ir;‘ie-x Loor? Description Re:Jl?i;ed
1 80560 SCREW—8-32 x_Y \ND . \/.. 22 72295-A SCREW—hub 1
2 56968 CAP—cylinder shi Q ................ 23 56903 CUP—sealing 1

57029 DECAL—"Homelife') ............ 0 AA-55213 RATCHET & BEARING

3 32814 1 Includes

4 57967-2 Vr ........................................ 1 24 A-55348 RATCHET—w/washer ......ccccoocoveevninns 1

5 80513 SCREW—self-tapping #6 X Vo cccoovvrrrvrrrrn 4 Includes

6  A-57694 FAN HOUSING ...cc.liiomioooeroeeeeeeeoeeeeeeeoee 1 25271 WASHER—fORRICH wovnemmsmmersarmassassras !
Includes 25 55272 SEAL—garlock 2

7 27464 STUD—fuel 1ank coovvveereesreoeeeeceesseneee 1 26 55215 BEARING—needle w2

8 80577 SCREW—8-32 x % pan hd 4 27 55214 FELT oo 1

9 A-56081 INSERT——Grip W/COVEr vvoorrverrrermmsreresrenenn 1 28 84070 WASHER—3% flat aluminum 1
Includes 29 83018 WASHER—3% lock 1

10 80619 SCREW oo 2 30 81124 NUT—3-24 hex 1

11 55898 ROPE—nylon 1 31 80576 SCREW—10-32 x %4 (through bracket) ...... 1

12 55937 GRIP—starting 1 32 A-55998 SCREEN——GII  wooveveeeceeeeeeeeeeeree s 1

13 55585 WASHER—HhIUSE ..o 2 Includes

14 A-56906 BALL DRIVE ..oovoioooioeieeeeeeeeeeeeeee e 1 *A-55999 BRACKET—w/55363- A bushing ........... 1
Includes 33 56497 SPRING—recoil 1

15 55054-A PLATE—ball drive 1 34 80579 SCREW—10-32 x ¥ pan hd. ... 6

16 55217 BALL—steel 3 35 71603 COVER—spring housing ........cccoccvvneiennnn, 1

17 55584 SLEEVE 2 36 71588 SHIM—plastic ..

18 55097 RETAINER—ball 1 37 55362-2 PULLEY

19 80588 SCREW—5-40 x % flat hd. ...cccoovvrvnn... 3 38 83004 WASHER—#6 lock 4

20 A-57100 BB o omsmamomsmins somsepsummisssma ciscrsons ssaisns 1 39 80475 SCREW—6-32 x 3 fil. hd. . 4

Includes 40 AA-73234-1 COVER—pUIEY .oocoomoirirrinireeenncneesnneneees 1
21 57065 PIN—SPIFO] osvisnismmsmsinmrrnssnsmas 1 57897 DECAL -— “Homelite" 707 G (pulley cover) 1

*Assemble to screen with 85073 rivet.

Always furnish saw model and serial number when ordering parts. 3



HOMELITE CHAIN SAW MODEL

707 G

| M s T

Assemble Governor Arm into upper
hole in Throttle Stop Lever as indicated

FIGURE 3 — I ON\ pGOVERNOR PARTS

QN
)

% Index Part
No. No.

h;‘d:_’( :‘uor-t Description ﬁed Description Re:uoi.red
1 55994 ROTOR ..o e ul 18 57744 BOX—breaker w/core ..........cccceveveeseecennnns 1
2 55290 SLEEVE—insulating Q ....................... 1 19 55980 CLAMP——dUSE COVEr eorreerreerereeeeeeereereennens 1
3 60929 GROMMET .............. o 2 20 80576 SCREW—10-32 x % pan hd. ....ccccovneenne 6
4 55235-A LEAD—high tensidn/’y...... 1 21 56292-A WASHER—s€aling .......ccooevveveenenerrrrrrennnnns 1
5 A-55373 TERMINAL (sparky) ........... 1 22 55161 CLAMP-—OUTBT u.iosusssssssssossisssipimmsssisssssisssiins 1
6 A-57716 SWITCH (on-off—mount on adapter 1 23 55962 CLAMP—inner 1

Includes 24 80598 SCREW—6-32 x % flat hd. 2

7 55879 PLATE (on-off) 25 55986 COIL (with terminals) 1

8 A-57734 LEAD—ground (with sleeve, terminals, 26 83046 WASHER—#10 lock ....pv......... 3

grommet & .cover) ! 27 80595 SCREW—10-24 x ¥, fil. hd. 1

2 ARIRe GO':/j::J::R ! 28 80660 SCREW—10-24 x 7 fil. hd. ...... 2

84066 WASHER—gavariior arm: b 1 29 55987 CONDENSER (with terminal) e 1

10 55043 ARM—governor 1 30 57750 SCREW GROUP—condenser fastening ........ 1

1 56179 SPRING oo 1 31 55984 WICK—fell' civmmmmmmpimsimismsaneeass 1

12 80575 SCREW—8-32 x ¥ pan hd. ... 3 32 A-57745 POINTS (set}—with Pivot POst .........ccocen.. 1

13 A-57541 CRANKSHAFT 1 33 55983 WASHER—terminal 1

14 A-57697  BACKPLATE .ooooooniiveicvvvcevveeessonosoenssssnsnsssann 1 34 57733 TAB—ground ferminal . L

Includes 35 55982 NUT—terminal 1

15 56134 SEAL—Garlock .......ccccceevererevereincreieenaenes 1 36 57749 SCREW GROUP—point fastening ............... 1

16 57533 BEARING—needle 1 37 55978-2 GASKET—dust cover 1

17 57719 CLAMP—ground lead ... 1 38 55979 COVER—dust 1
4 Always furnish saw model and serial number when ordering parts



f@\mmm\

HOMELITE CHAIN SAW MODEL 707 G

5 e

8
3 - 9
34 10
1
f £ —I2
H“\‘Hh‘ 2
S &
‘ ‘g“:“/}"‘ww‘“‘\“‘f\“w“fé e
i Il
(A
,‘ =
|
il 14
i | I5
o '® 7
S J“\,H‘ "<~ ! 18
i B /@, %

Description v

lr;‘doe.x l;aor-' = L‘:" Description Re:luoi;'ed
1 A-57696 COVER—air filter \‘Q ....... 55109-A SEAT-—check ball ..c.coiniiiisimmiiiniin 1
Includes 18 25527 BALL—check 1
2 57655 SCREW—cap O ............. Q ................ 1 19 55288-A SPRING—check valve 1
81163 NUTTscrew@uinin@s own) ....... 1 20 55107 GASKET oo o e it 1
57899 DECAL Vﬁstrudions 1 21 AA-55167 CAP—oil supply line )
3 57626 ELEMENT—air  filter ........c.coiidnnianies 1 22 71762 SPRING—plunger 1
4 A-57692 FUEL TANK 1 23 A-57834 PEUNGER—0Il: - i viis e dssionmiiassins 1
57896 DECAL — 707 G (fuel tank) ... 7 s ;
e e el ; et = niane !
25 72971-1 GASKET—air elbow . 1
Includes
6 56865 VALYEESfaliete e =0 oA 1 Bl o GASKEE= arlaplet .
7 56335 GASKET 1 27 57618 ADAPTER==air= filter ... cniosiomissmmminins 1
8 81108 NUT—Aflex-lock, V4-20 2 28 80572 SCREW—10-32 x % pan hd. ... 2
9 4090 WASHER—fiat Y4 2 29 80791 SCREW—10-32 x 1% pan hd. ...ccoccrccccen 2
10 A-56580 CAP—oil filter 1 30 55680 KN B el o i e e s s B s 1
Ihcladas 3 57652 FITTING—fuel outlet 1
11 56607 GASKET 1 32 55805 SLEEVE—flexible 1
12 AA-55191 LINE—oil 1 33 A-56200 BODY—fuel strainer w/brass nail .............. 1
13 A-55824 YALYE—check 1
Includes
14 AA-55259-A PICK-UP—oil ........... o
15 55133-A SLEEVE—Aflexible 1 34 74374 EH R ER=— el e i i e s 1
16 55110 GASKET ittt st e e oibeswss 1 35 56196 BUMPER——rubber ..........ccccccoiiiiiiiiiiiiinninns 1

Always furnish saw model and serial number when ordering parts. 5




IR

I
T

A

i
"

HOMELITE CHAIN SAW

MODEL 707 G

I:ﬁ:" :f: Description = U %N".:
1 80573 SCREW — 1/4-20 x 3, \"@. ...... ¢
2 55103 PLATE — bumper ..

3 A-57671 HANDLE — wrap;

A-57673 HANDLE — flush
4 31734 ELBOW — co tor 1
5 31733-1 ADAPTER — straight ..., 1
6 * LINE — chain oil (see fig. #4, index #12) ... 1
7 83003 WASHER —— (s llockate . i iidiothenines 2
8 80087 SCREW — %14-18 x 175 hex hd. ... 2
9 > STUD — fuel tank (see fig. #7, index #17).... 2
10 84004 WASHER —: Ve Aaba ool soinis i e 2
11 81130 NUT — %-28 flex lock ..o 2
12 80583 SCREW — 10-32 x 3 pan hd. ......cceeinnne 3
13 55932 ADAPTER — reed valve ..o, 1
14 55941 REED 4
15 55942 4
16 80658 SCREW — 4-40 x % pan hd. ....cccccoeieinnne 8
17 AA-55281 GRIP — pistol w/pin and 55372 felt e A
18 A-55954 ROD — throttle .....cccoceveiniiiniciiciinneiineinine 1

Includes
55045-A SPRING ... 1
19 AA-55207 TRIGGER — throttle ... 1
20 AA-55228 COVER — PistOligrIP . oocioeessoneiseamseissonsnonnsans 1
6

o o Besciption Re::i}ed
Includes
AA-55282 EOGkehrolle it s et 1
Includes
21 72970 SPRING ==ilock .5 ..co.oooiinindsiaun st 1
22 80560 SCREW — 8-32 x %, pan hd. ....... 7
23 55104-3 SHIELD — carburetor 1
24 A-57798 CARBURETOR ASSEMBLY —
TuoBe HLUZ-A o i i 1
57843 REPAIR KIT — carburetor 1
57842 GASKET SET — carburetor
(partiof Repair Kit) ..i...iumemaiisi 1
25 81013 NUT — %4-20 hex 2
26 83009 WASHER — V4 lock 2
27 55553 GASKET — carburetor 1
28 55946 GASKET — reed adapter 1
29 55945 STUD 2
30 55933 SPACER — reed adapter . 1
31 55116 CASKEY i B i inmenss 1
32 55146 CUSHION — handle .......ccc........ 1
33 55145 CLAMP — handle, drive case 1
34 80581 SCREW — -20 x % hex hd. ...... 2
35 80821 SCREW — 21-24 x 1, 2
36 56282-A CLAMP — handle, fan housing 1
37 56281 CUSHION — handle 1

Always furnish saw model and serial number when ordering parts.




HOMELITE CHAIN SAW MODEL 707 G

)

\Sﬁ%

FIGURE 6—-‘@? E D SPROCKET PARTS
¢ 2
X.

ear Ratio

“'lilm\‘
=N

I;‘m‘“‘“llm%; 4 ‘
O, N

— ~ o\

o R N e
1 81116 NUT — 33-24 flex \ 19 56072 SEAL —— fOrMICA, iocviiiirsennnivescimonmmnntinpssnssssanns 1
2 55036 WASHER — clutehy......... 20 56219-S BEARING — ball ....ccicvivimmimvmiioisi 1
3 55126-A COVER —W 21 57350 STUD — crankcase to cover ... 9
4 55123-C SPRING 22 28922 RING — retaining 1
5 55075-3 SPIDER " = i 23 1A-56516 DRIVEN GEAR — 71 teeth 1
6 A-55692 SHOE 24 56070 SHAFT — sprocket : 1
7 55225-1 KEY — clutch ... 25 80651 SCREW — 12-28 x ¥ flat hd., socket .......... 4
8 56132 WASHER = thrust ......ccociaiiicaniiniiisiatiniaioin 26 81109 NUT — 10-32, flex-lock .. 9
9 TA-56515 CLUTCH DRUM (and drive gear) — 25 teeth 27 AA-55226-B COVER — gear case 1

10 56133 BEARING — drive gear ..........ccoocoomsverienrronns Includes

1 57349 STUD — fuel tank 28 A-56580 CAIZCE-d:;l filleril et it Frael
12 81101 NUT — -20 flex-lock 56607 GASKET — filler €ap ...cccooovvurrueereirinnens 1
13 56077 WASHER — sprocket (outer) .........ccocovens 29 80548 SCREW — binder hd., self tapping ... 3
14 *+55593-2 SPROCKET — 8 tooth, %" pitch .. : 30 55098 PLATE —— window 1
15 56076-1 KEYac=asprockelizi b s osssslsbimmis 31 55099 WINDOW — plastic ... 1
16 56074 WASHER — sprocket (inner) 32 55100 GASKET — “O" ring 1
17 56071 SPACER — sprocket 33 55053-A GASKET — gear case cover .. el
18 * GRANKGASE . v e ehs, 57898 DECAL —'Homelite''707 G (drive case cover) 1

*A-57743 — for breakdown see fig. #7, index #11
tFor 3.57:1 ratio, order A-56849-21 teeth
For 2:1 ratio, order A-56158 — 32 teeth
tFor 3.57:1 ratio, order AA-56824 — 75 teeth
For 2:1 ratio, order A-56154 — 64 teeth
**For 7 tooth, %" pitch sprocket, order 74481-1 £

Always furnish saw model and serial number when ordering parts 7



HOMELITE CHAIN SAW MODEL 707 G

AP -

rzﬁ* <&
)
FIGU Q QASSEMBLY
R\ EQ\

("Q c?

i Desciption c‘ O e Ranied
1 80625 SCREW — 1032 x % p @ ......... ev 1 16 41738 PIN — spirol, guide bar bolt .......co.......... 1
2 55506-A DAMPER oo oo e ey ee e 1 17 55871 STUD — cylinder, fuel tank .......coocoeeeee.. 6
3 80583 SCREW — 10-32 ¥"%4%ptn hdem N/ oo 1 57350 STUD — cover (see fig. #6, index #21) ... 9
4 A-56613-A  CAP — exha orcted’ ................. 1 57349 STUD — fuel tank (see fig. #6, index #11) 1

OR 18 55048-A GASKET — crankcase sealing 1

56396 CAP — plcln (not illustrated) .......cccceeeinienns 1 19 56109 RING — bearing retaining 1

aid 20 56097-S BEARING — main 1

A-56068-A ELEMENT — wire screen (not illustrated) ...... 1 21 83061 WASHER — lock, special thin 2

3 ;;2:2 4 ((:;Llll:lljbii b " : 22 19238-A SCREW — main bearing retaining 2

- — w 1

6 25038 GASKET (includ:d 5;:}1 sepcirk I 1 23 56291 RING — piston 2

7 71530-s SPARK PLUG — Champion HO-8A ........... 1 A e FERIRN e P !
8 81065-2 N 4 i

9 83009 WASHER — Y4 10€K oo 4 23 oa093 RING: —piston pin reluining] oo 2

10 56864 GASKET — cylinder wovmvvvvomeeeooooooooeoeoo 1 26 A-57643 CONNECTING: ROD iovvessesesssssmmenstiinsiassiseisnss 1
n A-57743 CRANKCASE S Includes

Includes 27 55196 BEARING — piston pin 1

12 56134 SEAL — garlock ................... 1 28 80806 SCREW — 10-32 x %4, allen ... 2

13 57676 PIN — spirol, guide bar bolt 1 29 * CRANKSHAFT — see fig. #3, index #13 ..... 1

14 57624 BOLT — guide bar (short) wo....oveervrreeo, 1 30  AA-72206  ROLLERS (set of 31 needles) 1

15 57625 BOLT — guide bar (long) .....cccoocccunvrinnnnns 1 31 55049 GASKET — back plate 1

8

Always furnish saw model and serial number when ordering parts



HOMELITE CHAIN SAW MODEL 707 G

‘ Hlllllllllﬂﬂﬂl,miéﬁtmmg - “

FIGURE 8\ EUB&QT BOW ATTACHMENT
O Lo
E’;x :‘(’: Description C) \R!%}ed Ir"‘d:'x :f;.' Description Retr:u.}.red

i
1 A-56486 16” BOW GUIDE \% .............. Vb 8 480606 SCREW—5-20 x 1% hexX ..oovoovcovreerrmrrene. 2
2 55948-A GUARD ... Q .............................. 1 9 HC-6272-L 16" BOW CHAIN — “Homelite" .................. 1
3 80355 SCREW—1- 2 hQO .................. 2 10 A-55591-1 ADJUSTING PLATE (bow) ....coooceeviiiiiiiinenn, 1
4 83009 WASHER— OCK onoiiorin Wssvsssnismsnuisssiasss 2 Includes
5 81013 NUT= 14200 NEX ol o eeatsmasnntosmss sininssnsinss 2 11 80617 SCREW—tension adjusting ..........c..cc...... 1
6 *75728 SPURSSEL o o et s S R 12 81123 |1 AR e e R e S R e 1
7 *75729 SPAGER i i e 13 55552 PINES S e e s S e 1

*Optional Equipment — 1 or 2 per bow.

1tUse when bow has two spurs and two spacers

Always furnish saw model and serial number when ordering parts 9




You'll

SPEED WORK
and make
MORE MONEY
with...

HOMELITE

SELF-PRIMING PUMPS

HOMELITE j

DEPENDABLE GENERATORS

(’b\\ .
oS
H@%EMTE

WE ONE-MAN CHAIN SAWS
|

HOMELITE

ONE-MAN CONCRETE VIBRATORS

HO M ELITE — BOSCH (Germany)

ELECTRIC BUILDER’S HAMMERS

All Powered By Famous HOMELITE Engines

Homelite’s two-cycle gasoline engines are the most efficient and dependable units of
their kind ever built. Their two-cycle design, developed to perfection by Homelite
engineers over the past 35 years, gives maximum power for the least weight because
power is produced at every piston down stroke. As an added advantage, this design
requires fewer moving parts which means greater dependability and lower maintenance

Printed in United States of America I A TRUSPECTIVE Publication by

Part No. 23548 a division of Textron Inc. The P%g::gntt ﬁgSMPANY
ke PORT CHESTER, N. V. '





